

1/2" Rubber



<u>Test Type</u>	<u>ASTM</u>	<u>Test Result</u>
Shore Hardness	D-2240	60 +/- 5
Density	D-792	60 lbs/cu.ft.
Elongation (At Break)	D-412	85 - 125%
Rebound	D-3574 (5/16")	45 - 60%
Tensile Strength	D-412	250 psi
Taber Abrasion	C-501	0.45
Flame Spread	E-84	135
Smoke Density	E-84	<450
Compression Set	D-395	12% or less
Coefficient of Friction	D1894-95	Wet 1.20/Dry 1.20
Tear	D-624	95 PPI - Die C
Chemical Resistance	F925-02	No Change